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PACE NO. C0Cd

10/27187

TYPE OF SPECIMEN

Al11-30
A12-30
A13-30
A14-30
Al5-30
A16-30
AlT-30
A18-30
AVERAGE

Vv

« mantfadautii
TEST RESULT
TENSILE STRENGTH YIELD
Xkgfinui.mu) (MPa) (kgf/mm.mm)

L 51.15 501.78 40.25

................. 33.48 328.44 0.00
51.99 510.02 40.25
48.72 477.94 40.42
49.31 483.73 40.95
38.65 379.16 0.00
51.15 501.78 41.66
47.64 467.35 40.12
46.51 456.26 30.46
NOfIW ifi r r luwwr Qmt
00 » I« »

0

STRENGTH
(MPa)

397.87

394.85
396.52
401.72

408.68
393.58
298.81

X OF -
ELONGATION

rnnaiuntjnnivinaj,,'1,1

I AV
alVf'y [:30



PAGE NO. 00002 Su msn#atfa 130diuitlu

10127187
TEST RESULT
TYPE OF SPECIMEN TENSILE STRENGTH YIELD STRENGTH A)OF p
(kgf/nm.mm) (MPa) (kgf/mm.mm) (MPa) ELONGATION

A21-30 50.24 492.85 41.66 408.68 8.52 2
A22-30 50.19 492.36 39.97 392.11 9.00 2
A23-30 49.26 483.24 42.62 418.10 9.20 2
A24-30 46.45 455.67 41.93 411.33 7.88 2
A25-30 51.15 510.78 40.82 400.44 - 10,80 2
A26-30 45.45 445.86 41.09 403.09 8.00 2
A27-30 49.49 485.50 41.66 408.68 8§.80 2
A28-30 50.51 495.50 37.82 371.01 6.00 2
AVERAGE 49.09 481.57 40.95 401.72 8.52 2

! NCI «no

0T



PAGE NO. 00003
10727187

TYPE OF SPECIMEN

A31-30
A32-30
A33-30
A34-30
A35-30
A36-30
A37-30
A38-30
AVERAGE

TENSILE

(kgf/mm.nm)

mnmm!

51.45
50.65
51.92
53.11
50.11
52.47
51.27
50.27
51.41

nrmoutin

TEST  RESULT

STRENGTH
(MPa)

504.72
496.88
509.34
521.01
491.58
514.73
502.96
493.15
504.33

(kg

YIELD

fimm. mm)

41.19
40.55
41.11
41.19
41.03

1.03
39.62
40.09
40.73

STRENGTH-
(MPa)

94bF p

ELONGATION'

14.40 3
11.80 3
17.60 3
13.80 3
10.40 3
11.40 3
14.00 3
18.20 3
13.95 3

K¢
SR PG

13wy /3 °

€07



PAGE NO' 00004
11/02/87

TYPE OF SPECIMEN

A41-30
A42-30
A43-30
A44-30
A45-30
A46-30
A4T7-30
A48-30
AVERAGE

TENSILE

(kgf/mm.mn)

«0

54.29
54.61
49.87
53.15
55.64
55.65
51.15
49.73
52.44

K|

TEST RESULT

STRENGTH
(MPa)

532.58
535.72
489.22
521.40
545.83
545.96
501.81
487.85
514.44

YIELD

(kgflirni.mm)

40.24
40.24
39.03
42.17
42.49
41.52
41.21
41.29
40.98

STRENGTH
(MPa)

394.75
394.75
382.88
413.69
416.83
407.31
404.23

405.01
402.01

0o

ELONGATION

70T



PAGE NO. 00005
10/27/87

TYPE OF SPECIMEN

All-no
A12-40
A13-40
Al4-40
A15-40
A16-40
Al7-y$0
A18-40
AVERAGE

anffaiain lia)  tlu

TENSILE

(kgf/mm.mm)

Dmitri

«

52.59
54.53
54.91
50.78
55.54
48.41
55.217
55.15
53.40

TEST RESULT
STRENGTH YIELD
(MPa) (kgf/mm.mm)

515.91
534.94
538.67
498.15
544.85
474.90
542.20
541.02
- 523.85

40.39
42.06
45.28
45.89
45.99
42.06
46.32
45.83
44.23

STRENGTH
(MPa)

396.23
412.61
444.20
450.18
451.16
412.61
454 .40
449.59
433.90

% OF
ELONGATION

‘ > ' ‘ L]
IHHHOIMINATOUIANIZA0UNINNINTS

»

M\mﬁ.\v\gA
[nv

/ |

1ol O1 U1 o1 O1 o1 o1 Ol



PAGE NO. 0000l
10727187

TYPE OF SPECIMEN

A21-40
A22-40
A23-40
A24-40
A25-40
A26-40
A27-40
A28-40
AVERAGE

$1 iManfiaiaa

TENSILE

(kgf/mm.mm)

49
47
52
51
55
57
51
50
51

13
.55
15
.56
09
19
.98
33
.95

™2 21 Hnmiwmouilniu

TEST RESULT

STRENGTH YIELD STRENGTH

(MPa) (kgf/mm.mm) (MPa)
481.97 42.90 420.85
466.47 40.99 402.11
517.48 45.85 449,79
505.80 40.86 400.84
540.43 46.96 460.68
561.03 44.78 439.29
509.92 46.20 453.22
493.74 45.94 450.67
50°.63 4431 434.68

flmrmiimnrn
fluuinne "™ fimimnnnTulnaimi«l.

%OF p
ELONGATION
5.80 6
5.40 6
6.48 6
7.20 6
7.40 6
8.40 6
580 6
5.80 6
6.55 6

ANV RV \é\

3/‘-v’u/3

90T



PAGE NO. 00007
10127187

TYPE OF SPECIMEN

A31-40
A32-40
A33-40
A34-40
A35-40
A36-40
A37-40
A38-40
AVERAGE

TENSILE
(kgf/mm.mm)

51.99
54 .47
51.57
51.58
55.46
52.98
54.02
54.29
53.30

»

la&nn )

TEST RESULT

STRENGTH
(MPa)

510.02
534.35
505.90
506.00
544.06
519.73
529.94
532.58
522.87

«

niimnio

»

YIELD

(kgf/mm.mm)

45.97
46.19
43.04
45.19
46.77
45.53
45.09
41.25
44.88

Jun«

STRENGTH
(MPa)

450.97
453.12
422.22
443 .31
458.81
446.65
442.33
404.66
404.27

%
ELONGATION
10.20 7
8.60 7
7.60 7
1420 7
1480 7
12.80 7
11.44 7
7.20 7
10. . 7




PAGE NO. 00008 9ufliain  IM(inii5am3tjeviaidu

10/27/87
TEST RESULT
TYPE OF SPECIMEN TENSILE STRENGTH YIELD STRENGTH I =
(kgf/mm.mm) (MPa) (kgfimm.mm) (MPa) ELONGATION

A41-40 47.42 465.19 0.00 0.00 5.80
A42-40 54.80,, 537.59 45.96 450.87 5.20
A43-40 55.52 554.46 45.12 442.63 6.72
A44-40 56.71 556.33 45.52 446.55 6.72
A45-40 57.21 561.23 46.35 454.69 6.60
A46-40 58.26 571.53 46.30 454.20 8.28
A47-40 58.38 572.71 45.61 447.43 7.80
A48-40 57.99 568.88 45.19 443.31 6.00
AVERAGE 55.91 548.48 40.01 392.50 6.64

« » mjyinft

«« m « « ¥« !




PACE NO. 00009 «

10/27187
TEST RFSULT
TYPE OF SPECIMEN TENSILE STRENGTH YIELD . STRENGTH /OOF
(kgf/ram.mm) (MPa) (kgf/mm.mm) ‘(MPa) ELONGATION

Al1-50 49.08 481.47 35.51 348.35 12.72
A12-50 48.44 475.20 35.73 350.51 8.80
A13-50 49.54 485.99 39.28 385.34 8.80
A14-50 50.75 497.86 37.68 369.64 16.68
A15-50 49.71 487.66 36.76 360.62 13.00
A16-50 50.56 496.97 37.64 369.25 12.60
AlT-50 49.16 482.26 36.30 356.10 16.40
A18-50 50.51 495.50 33.67 330.30 12.92
AVERAGE 49.73 487.85 36.57 358.75 12.74

« unlt» » mvntfnoo

2
SIRSRALA Gy

z/r“v'l)/:'ﬁ



PAGE NO. 00001 inaniadamil
10/27/87

TEST
TYPE OF SPECIMEN TENSILE STRENGTH
(kgf/mm.mm) (MPa)

A21-50 42.03 412.
A22-50 43.32 424
A23-50 45.77 449
A24-50 58.15 570
A25-50 50.10 491
A26-50 58.18 570
A27-50 57.60 565
A28-50 53.58 525
AVERAGE 51.09 501,

rantuHf; !

MMsroutin 110 0

RESULT
YIELD
(kgf/mm.mm)

31 0.00
97 0.00
.00 0.00
45 51.78
48 0.00
15 54.4
.06 0.00
62 0.00
19 13.27

«l1

JIRENGTH
(MPa)

% OF
ELONGATION

.60
.00
.80
20
20
00
40
40
07

10
10
10
10
10
10
10
10
10

ou



PACE NO. 00001
10127187

TYPE OF SPECIMEN

A31-50
A32-50
A33-50
A34-50
A35-50
A36-50
A37-50
A38-50
AVERAGE

N

manftrfatu  nailu

TENSILE

(kgfimm.mm)

46.95
46.85
44.03
43.48
49.71
40.32
48.58
46.04
45,75

1«

TEST  RESULT

STRENGTH
(MPa)

460.58
456.60
431.93
426.54
487.66
395.54
476.57
451.65
395.34

4 v« 1+ d
WINHONINATBLIAMIZAIOLNNING

0 »)

YIELD

(kgffinra.mm)

«

33.93
34.15
28.90
28.41
38.67
34.47
35.27
33.70
33.00

»ll

STRENGTH
(MPa)

332.85
335.01
283.41
218.70
379.35
338.15
346.00
330.60

328.05

| OF
ELONGATION

>4vvos>nb\;i

3/ %0/3Q

24

24
24
24

24
24
24



PAGE NO. 00011 IMUBdiSaiu ™1 !

10/27/87
TEST RESULT
TYPE OF SPECIMEN tensile STRENGTH YIELD STRENGTH X OF
(kgfha]mm) (MPa) (kgf/mm.mm) (MPa) ELONGATION
A41-50 58.63 575.16 47.35 464.50 7.00
A42-50 48.92 479.91 45.717 449.00 5.20
A43-50 57.16 560.74 48.10 471.86 - 6.20
A44-50 53.21 Sul.99 44.28 434.39 6.20
A45-50 58.00 568.98 52.87 518.65 7.20
A46-50 54.91 538.67 50.51 495.50 6.20
A47-50 57.76 566.63 52.87 518.65 8.20
A48-50 57.21 561.23 51. 503.15 5.80
AVERAGE 55.73 546.71 49.13 481.97 6.50
Bnewn « OMil« U Inr - "UQynt
mm L0 jMuifnnrtjununun‘JuTnuyy 31wV /30

(11



PAE NO. 00O :  r:tufiaai o
10/27/87 L
TEST RESULT
TYPE OF SPECIMEN Vi gjCcNSTkl __ strength YIELD STRENGTH
11y (MPa).. (kg f/mra.ran) (MPa)

B11-30 45,58 447.14 39.01 3B2.69
B12-30 153.92 ... 528.96 40.99 402.11
B13-30 3049 495.31 39.77 390.14
B14-30 _ 455-28 41.30 405.15
B15-30 .. ._ .. ¢ Ceiac16 . e 51.1,69 41.03 402.50
B16-30 rvi. 5150 .. 505.29 40.39 396.23
B17-30 EEia 483.9 39.62 388.67
BIB-30 51.81 508.26 41.17 403.88
AVERAGE 50 15 491.97 40.41 396.42

AN ONPFIT jouwl hiuu  iimHnmiiiflfinMQynsfneuwmnrm

«ftlluTommim

+ X OF
ELONGATION

12
12
12
12
12
12
12
12
12




PAGE NO. 00007 BunTgyiN  I1MaN0av.Hbgkscgllu

T0eZRZ
[

MECEJEMN TSI S6H WD SENGH
: (v.» MW ) M

&l B W7 DI e
&e) 6040 Ay, BA 394
&3 A4l AZ4) Bl H.Z
&) B 56l BB 3
&) .9 Aghol} B0 Y
&0 614 (& T A
&7d) Fd Fod G0

&80 Gl o100 NE 364)
NENE ¥ 1BH B A

g’ NN, AgmanHpouicLUL o
WERM <LUHQUMOKULTNEALNSAAUL I




PAGE NO. 00001 tfada | tiu

1021187
T RIT

VEGFOMN TREE  SRGH WD  SRGH G
(gm0 (g My HOGIION

B3L-3) 25l obh2 B8 L0 1 U
B2-3) 09 02 4008 .

B33 2987 402 4103

B#J) 216 o1169 4190

B%J) 208 51090 36l

B%J) 23 o132 34

B33 00 4541 NA

B3-3) 23 51326 34

AR oLy 506,10 4008

tomurn 1r nr «




PAGE NO. 0000l manfaaaiH
10/27187

TEST  RESULT

WEGFOMN TREE  SEGH YD  SHGH  + G
(gm0 (gm0 BOGION

BL-Y) SIlls 409 A 378 6.6
BY-J) o4l 53310 310 B35/ 128)
B15-J) HHA 28 0% o 128)
B-) A% 533 4016 3897 640
B5-J) 5l 534 74 403 3613 220
B%-J) 59 658 40.19
Bi-J) o8l 53769 2R
B-J) 523 5162 201
ARXE .53 o34 Q037

fum UWj « « «

« I « I m « «




PAGE NO. 00001

1027181

MECGHMN  TIE

BI1-40
B4

wnmffl)

(kgimamm)

23
5240
482
A4
5389
482
52.16
4103
oL15

TSI R8IT

SEGH  YED

My (gimm)
5326 83
51797 84
B4 X064
S5 79
286 4858
B7 03
51160 29
L% 00
L7 I8

rm

L

Ay
WO B &

i / \i\!



PAGE NO. 00001

1021187

MEGIHMN  TIE

-4
8240
B54)
844
B54)
B%4)
B4
BA4)
ARXE

(kgfimmm)

2948
%2
2930
616
689
o181
ol (2
04
%42

adatu

T REIT
SGH  YED
MRy (g
50 4146
B4 77
P73 2806
5055 4806
577 g
582 7129
H03] 57
%52 a1
F3 4800

(VRy

46658
46372
47141
iy
46519
46391
49136




AEND O 1 a fia  gfd
1027181 ¥

| (gm) My (gmm) (M HOGION

B34 oL(b 040 4175
B4 .17 oM 47109
B340 oL 7.8 4%
B340 5312 211 4828
B34 548 .2 4890
B340 %03 96 4853
B34 A4 5344 4153
B34 2.3 2133 4765
ARXE 53 /AU 419

woni* ik« Juanmain:
MWitm » 0 »1 1 6 « 1« 0 1 .

617



PAGE NO. 00001 iManfaiaui
10/27187

TEST RESULT

VEFJEMN  TRALE S \GH SHIGH %F P
(gall)  (VRY (lﬂ‘/mm") My HOGIO!

Bi1-4) o/ 40 56309 4810 4.8 600 ©
BP4) 034 28213 48 46519 8380 1
Bi34) 241 8l 4168 461,74 116 B
B4 59 83 4765 46145 12D
B4 .24 ALY 4174 4833 634 1
B4 2918 28056 4813 4116 820 B
Bii4) 513 %210 47380 489 900 B
B84 51% 56659 43 46401 60 1
ARXE o112 X623 4173 4823 867 9

23 « buml hilju « «
«« 1 * « I « , 3]0/ UO



PAGE NO. 0000l wanfiaftiiiija «atlu
10127187

TEST RESULT

TYE G FEINEN TBNLE SHAGH YED SHAGH
(ghmom MY (dmm) (W)
B150 4947 53 4308
B25) N8I 51865 D6l
B39 M5 53415 26l
81450 5.5 53710 39
B5H) B3 5307 513
BI6N R& 52197 DR
Bl K387 2846 4409
BI&Y) 3.6 5040 4198
AERE 53.27 D68 BY

B 3 41--' i o e 1 de
mm NOMIINATOLUNIATUY  ILUUHANTINATBLIAWIZAIBUTINNIN

i 4 4 30 d 44 8
TATOUDIN qummuwu'nummmi’lmuazmﬂIuTnummu.



PAGE NO. 00001 $ » iwantfaaaatilajiflatiu
10127187

TEST  RESULT

VEGFOMN TREE  SEGH YD  SRGH & G
- hmm) 0y (gm0 EOGTON

&21-5) 41 4862 4% 441,06 024 2
B2:5) Rk SN 3L07 U 420 2
B3 2% al61 479 4659 580 21
BA45) 5080 586,64 43 46401 832 2
B55) LR WA Dol 41800 600 2
B%H) o6l 50,12 4% 6.1 600 2
B 4.2 46323 000 000 50 2
BBH) 500 5606 4135 46490 960 2
ARE N8 4013 L0 31690 632 4

Wntttt“] « « « ] *&




PEND (L & el O
102787

T RUT

WEGFOMN TREE  SBGH YD  SAGH  XG
- (gmm My (gm0 HOGION

B35 49971 a1 3.0 31965 1860 2
B2H) 49371 482 BN BIVKS 10 2
B350 49 489 315 31425 1960 2
B#Y) L% 0P 073 B 1688 2
BHH) 4864 47116 BH 3291 000 2
B%Y0 414 46683 3L 2687 200 2
B30 04 452 X1l 3013 548 2
B34 4111 46804 A4 3.1 U 2
ABRXE 4946 48200 .74 3042 1647 2

— « I« | 7«01 » ~ 1
10«4 110 0 1 faffliuntinfiluinutM' y AT y40 /30



AEND
10/28/87

MECGHEMN  TBIE

BiL-50
64250
B
B4
64550
B
Bir5)
B85
ARXE

(ffimanm)

R
185
S
oI5
575
570
5716
5721
5440

TEST RESULT

SFRGH
L

219
47628
4381
508
4%
A1)

QA

%123
53356

10

YHD SBGH - XT p
(fimmm) (i) HOGTIN
409 43252 628 23
53 R 48 B
0 40633 420 B
A8 5378 0% 23
4665 45704 960 3
49 4352 800 3
51 41761 002
58 )18 680 3
461 e 402
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(Point - Count Procedure)
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(Point - Count Procedure) Underwood, 1970

1.
2. [ (
) (Qrid A Pp
3 ! [ [
(PT) 2.
95% D ehoff

PT = C200/(%acc)+ I (Pp)/Pp3z (1)

Gladman Woodhead

PT =Pp(I-Pp)/ £ (Pp) e (2)
4,

)

6I 1



(grain boundary)

8.
9.
PT
10.
k2 (Vv) b (Vv)

Pp =
p” =

PT =

L A3
2. 302
s A30:3

SD 30

Pp =0.35+0.25+0.20 =0.8 ,4= 0.062

Pee | Pt

ratio

PP

96

67

55

grid

A

» )

1/2
PT
oC grid
element
grid
273
PcC /PT
Pp = 96/273 = 0
Pp = 67/273 = 0
Pp = 55/273 = 0

.35

.25

.20

Pp

130



LA, 182, Pp = 182/273 = 0.66

5*  AAO-2 132 , Pp = 132/273 =0.48
e 6, Pp= 760273 = 0.28
SD 40 A

Fp =0.66+0.48+0.28 =1.42 ,in=0.155

7. Poo. 1 175, Pp = 175/273 =0.64

s - 175, Pp = 175/273 = 0.64

9- Aso 3 178, pp = 178/273 = 0.65
SD 50 A

Pp =0.64+0.64+0.65 =1.93 , =0.0047

10- B30-1 48, Pp =48/273 = 0.18

B30- 2 94, Pp =94/273 =0.34

19- B30-3 66  Pp = 66/273 = 0.24
SD 30 B

Fp = 0.18+0.34+0.24 =0.76 & =0.066

13, Bagg 95 5 o pp = 95/273 =0.35

14, Bpg 92 p, = 920273 =034

15 pog 8 =78/273 =0.28
SD 40 B

Pp =0.35+0.34+0.28 =0.97 , in=0.03



16 9 132, Pp = 1321273 =0.48
17, Bg.9 78 . 1 Pp=78/273 =0.28
18 B5Q-3 8 Pp=780273 =028

SD 50 B
Pp =0.48+0.28+0.28 =1.04 ,/,,1=0.094

(ifl) Pp

PT 2

PT = pp(-pp)/ E2(Pp)

L Mo i PT=035%(1-0.35)/(0.062)2
=0.2275/0.0038 =59.86

2. Mo-e : PT=025%(1-0.25)/(0.062)2
=0.1875/0.0038 =49.34

3. 303 7 T = 0.20%(1-0.20)/(0.062)z
=0.16/0.0038  =42.10

b MO-| » PT = 0.66+(1-0.66)/(0.155)2
=0.2244/0.0240 =9.35

5. M0-2  PT=048+C1-0.48)/(0.155)2
=0.2496/0.0240 =10.40

6. A0-3 :© PT=0.28%(1-0.28)/(0.155)z
=0.2016/0.0240 =8.40

132



10,

11.

12,

13.

14

15,

16.

17

18.

PT

Aso-i '’

A0 z

Ko-3 :

Bo1l;

B30-E :

B3D-3

B40-2

B40-3

B50-1

BSO-2

B50-3

PT = 0.64*(1-0.64)/(0.0047)z
=0.2304/0.00002= 0.23

PT = 0.64*(1-0.64)/(0.0047)2
=0.2304/0.00002= 0.23

PT = 0.65*(1-0.65)/(0.0047)z
=0.2275/0.00002= 0.22

PT = 0.18%(1-0.18)/(0.066)z
=0.1476/0.0043 =34.30

PT = 0.34*(1-0.34)/(0.066)Z
=0.2244/0.0043 =52.18

PT = 0,24%(1-0.24)/(0.066)2
=0.1824/0.0043 =42.41

. PT = 0.354(1-0.35)/(0.03)z

=0.2275/0.0009 =252.77

/
©PT = 0.34%(1-0,34)/(0.,03)2
/

=0.2244/0.0009 =249.33

CPT = 0.28%(1-0.28)/(0.03)2

=0.2016/0.0009 =224.00

© PT = 0.48+(1-0.48)/(0. 094)2

=0.2496/0.0088 = 28.36
PT = 0.28%(1-0.28)/(0.094)2
=0.2016/0.0088 = 22.90

©PT = 0.28%(1-0.28)/(0.094)2

=0.2016/0.0088 = 22.90

Pp
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PT

(=252.77
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This procedure was completed at

The raw data transformation pass

SPSS/PC has written

'ANOVA ' PROBLEM REQUIRES 5768 BYTES OF MEMORY.

Page 2

***ANALysis

TENSILE BY TYPE,

Source of Variable
Main Effects

TYPE

GRADE

company

2-way Interactions
TYPE GRADE
TYPE COMPANY

GRADE COMPANY

3-way Interactions

192 cases to

0:13:21

is proceeding

the active file

SPSS/PC Release 1.10

oF VARIANCE* ++

Sum of
Squares
1210.792

678.490

469.063

63.239

291.986
283.664
6.337

1.985

223.859

TYPE GRADE COMPANY 223.859

Explained
Residual

Total

192 Cases were processed.

1726.637

GRADE,

DF

11

23

2375.469 168

4102.106 191

0 Cases (

COMPANY

Mean
Square
201.799
226.163
234.532

63.239

26.544
47.277
2. 112

.992

37.310

37.310

75.071
14.140

21.477

14.272

15.995

16.587

4.472

1.877

3.344

. 149

.070

2.639

2.639

5.309

.0 PCT) were missing.

136

1/1/80

Signif
of F
0.0
0.0
.000

.036

.045
.004
.930

.932

.018

.018

.000



This procedure was completed at 0:18:43

The raw data or transformation pass

SPSS/PC has written

is proceeding

192 cases to

'ANOVA ' PROBLEM REQUIRES

Page 2

** * ANALYSIS

YIELD BY TYPE,

Source of Variation
Main Effects

TYPE

GRADE

COMPANY

2-way Interactions
TYPE GRADE
TYPE COMPANY

GRADE COMPANY

3-way Interactions

TYPE GRADE COMPANY

Explained
Residual

Total

192 Cases were processed.

SPSS/PC Release 1.10

OF VAR

GRADE, COMPANY

Sum of Mean
Squares DF Square
3962.435 6 660.406
1272.165 3 424.055
1993.078 2 996.539
697.192 1 697.192
3895.183 11 354.108
3126.844 6 521.141
351.894 3 117.298
416.444 2 208.222
2227.218 6 371.203
2227.218 6 371.203
10084.836 23 438.471
14607.982 168 86.952
24692.818 191 129.282
0 Cases ( .0 PCT)

the active file

5768 BYTES OF MEMORY.

ANCE®*™*~*

7.595
4.877
11.461

8.018

4.072

5.993

1.349

2.395

4.269

4.269

5.043

were missing.

137

1/1/80

Signif
of F
.000
.003
.000

.005

.000
.000
.260

.094

.000

.000

.000
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This procedure was completed at 0:23:49

The raw data or transformation pass is proceeding

SPSS/PC has written 192 cases to the active file
‘ANOVA ' PROBLEM REQUIRES 5768 BYTES OF MEMORY
Page 2 SPSS/PC Release 1.10 1/1/80

*** ANALYSIS OF VARI ANCE®*™**

ELONG BY TYPE, GRADE, COMPANY
*
Sum of Mean Signif

Source of Variation Square DF Square F of F
Main Effects 1463.685 6 243.948 42.839 .000

TYPE 1307.511 3 435.837 76.537 .000

GRADE 128.053 2 64.027 11.244 .000

Company 28.121 1 28.121 4.938 .028
2-way Interactions 314.501 11 28.591 5.021 .000

TYPE GRADE 266.596 6 44.433 7.803 .000

TYPE COMPANY 37.844 3 12.615 2.215 .088

GRADE COMPANY 10.062 2 5.031 .883 415
3-way Interactions 48.533 6 8.089 1.420 .209

TYPE aRADE COMPANY 48.533 6 8.089 1.420 .209
Explained 1826.720 23 79.423 13.947 0.0
Residual 956.671 168 5.694
Total 2783.391 191 14.573

192 Cases were processed. 0 CASES ( .0 PCT) were missing
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§ SPSS-PC RUN ANOVA
oyt SPSS PC SPSS PC  COPY
HARD DISK 20 MBYTE 30 MBYTE IBM PC
COMPACT '
)
ANOVA SPSS-PC
16
1. KEY  DRIVE A
2. Boot  DRIVE A
A > RAMKEY
A>C:
C > CD SPSS
C > PROMPT *p *G
C \ SPSS > CLS
C | SPSS > _
3. KEY (Word s tar)? DRIVE A
A: Enter A\>
4. Enter
File SPSS-PC
4.1 SPSS N
File 1 File
Format  SPSS File
XXX.DAT - XXX
DAT DATA  SPSS
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Format Format  SPSS
) TYPE4 GRADE  QOVPANY 6 RESULT 7-10(2)

/ Variable '
TYPE GRADE QOVPANY RESULT 8
TYFE 4 TYPE  Cold
GRACE GRAE  (olb
COVPANY 6 QOWAY  Colb
RESULT 7-10(2) Col.7-10
(2) 2
4.2 SPSS
File Format SPSS
Drive C Key SPSS
copy xxx.dat C: A\> Enter Drive C
D.
Col.1-3 ID No. ( )
Col.4-10 | Variable 4.1
6. SPSS Ctrl-K
X Drive A DISK
File AN>
1. Drive C copy xxx.dat C
A\> Enter Drive C A:\>
Drive C C A\> C:\SPSS
8. Key  SPSS SPSSPC
Enter SPSSIPC:-
9, DATA LIST FILE = "XXXDAT Enter
10. Format

[TYPE 4 GRADE 5 COVPANY 6 RESULT 7-10(2) Enter
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tu SPSSIPC:

11. "SET PRINTER-ON"
SPSSIPC: Enter SPSSIPC:
12, option
SPSSIPC:  ANOVA RESULT BY TYPE(1,4) GRADE(1,3) COMPANY(l,2)
Enter
Variable
TYFE (1,4) TYPE TYPEL1  TYES
GRADE (1,3) GRADE GRADE 1  GRADE 3
QOVPANY (1,2) COVPANY COVPANY 1 COVPANY 2
13. Enter
(
) MCRE
Enter MRE
Enter

14, FINISH
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20" t2493
) 3 1
2511 .
J 2514 )
1
2519 . (Thai  Airway Aircraft
and  Maintenance) A .2512-2514
(CPAC)
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